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Customer DUFERCO STEEL H((CQRE
PO No 32201910C221 INSPECTION CERTIFICATE PAGE.  [a/5)
| Factory ©3, Jungbong-Daero, Dong-gu, Incheon. 5. Korsa
/C No EN 10204(2004) TYPE 3.1 S ~'
Certificate No. | 1H20191106159-4 !
Commadity H-BEAM 1 e Ko
Specification | ASTM A572 G50/A992/CSA G40.21-13 SOWM(B45WI) Issue date r2t}19-12-04
- Impact Test(L) |
Chemical Composition Tensile Test
=T Quantity| Weight i S pred |BEND ™y Noteh | | «c | Remarks
Dimensions Length | Heat Ne. | © = — - e gy e > atom (impact Specimen
f (PCS) (kg) C|si/Mn| P |5 |Cu|Ni|MofCr|Al|ViNB|Sn|CEm gt | Siength | | AvG| 1 | 2 | 3 size
| | <100 x1000 | %100 = 1000 X200 N/mm2 %l = f = .
24%12-3/4X117 A0.00 ¥T| N 050730 3 8,43 s|195 |24 1 1 65 | 399 | 24.5 10707 F |
3/4X117 ; 8492 17 | 1 |’ |24 |w|2s|a]2]z|1 |22 8 | a1 | 250 | 300 | 532 |0 697 -
1 i - é f 1 |
AX12-3/4X117 40,00 FT| N 050731 s| e3se|ia|1s|ozfz2| 2 |2alnnl 22l 2lzl 2l o |a 353 | 417 | 27.5 1 0.746 | |
| | | 563 | 388 | 25.0 (0690 | [ |
24X12-3/4X117 a0.06 FT| N 050732 13| 7svef1g (14|02 f22) 6 a0l 217! 3 |2a| 1 |12]40 266 | 389 | 255 |0.688 |
! | 552 | 400 | 265 | 0.725 |
24X12-3/4X131 20.00 FT| N 050724 18| 4276818 |15 |95 |20) 6 |22 (8 |2 18| 2 [14] 1 |14 a0 ggé gg% g%ﬁ g'ggg '
2A%12-3/aK131 |40 FT|N 050725 21| 4989618 |16 95 |20 | 6 |26 | 3 {2 |12| 3 |13]1 |13 20; [tz 1003 |
| | !
| | % &
s T T 3 571 | 385 | 255 | 0675
24%17-3/4X146 40,00 FT| N 050713 3! 7997 |18 |15 (12| 24| 6 |26 |10 | 2 |13 ] 2 13| 1|14 2es | 08 520 15253
24X12-3/4X146 40,00 FT| N 0507 2 | ; 3 572 | 397 | 260 |0.695
24X12-3/4X1 000 fwmmm 10 6490 | 17 | 16 |112] 23|10 |27 | 10 15| 2 14| 1 |17 az Ses hasal 22l ord
24¥12-3/4%146 4000 1T N 050715 | 7047 18 | 3 | 1 B\ 1 : 575 | 403 | 250 (0.701
i .00 | i'.i._)- 3 7,947 | 18 : 19 11221 23| 8 | 26 il 2 2 | iq 11 | 42 568 | 392 | 255 | 0691
S . 1 : , 562 | 391 | 260 | 0.688
24X12-3/4X162 40,00 FT| N 050269 1 2,933 | 18 | w2 bis ] s il 2ilas 1) i2] 43 eee || amell SEEils s
Z4X12-3/4X162 40.00 FT| N 050272 1| 2933 16 ‘ 16 (1424 (12|25 9 |3 |1a] 2 151 ]11}]az 564 | 382 | 255 10678
| 567 | 380 | 25.0 | 0671
SUB TOTAL I 77| 183,386 ======NEXT ======
Note 3
(1) Ceq: [CE=C+Mn/G+Cr/5+V/5+Mo/S+Ni/15+Cu/15)
(2] Gauge length : 2000 mm
(3) Y.R = Y.5/T5
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE j] = /441
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE AROVE ORDER.
General Manager of QA Team
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